

TEST REPORT



459-28 GASAN-DONG, GEUMCHON-GU, SEOUL, KOREA
TEL: 82-2-2102-2500, FAX: 82-2-856-5618



No. : 1TY08-11376-A1

Issued Date : DEC. 23, 2008

Customer : Duo Tostem Corp

Date of Test : DEC. 23, 2008

Address : 3Ma, 120, Shihwa Industrial Complex,
#1372-5, Jungwang-Dong, Shihung-Shi,
Kyungki-Do, Korea

Receipt Date : DEC. 16, 2008

Test Sample : PP COVER OF 101 BOOKS

Test Results

* TOTAL LEAD (Pb) In Substrates (CPSIA Section. 101)

Sample	Result(mg/kg)	Requirement
PP COVER OF 101 BOOKS	<10	Not exceed 600 mg/kg

- * Remarks : 1) mg/kg = milligram per kilogram (ppm=parts per million)
- 2) < : Less than.

TEST METHOD: US EPA 3050B, US EPA 3052 & In-House Method and analysis
by ICP-AES (ASTM E 1613).

- End of Report -

Tested by
Name : Chan Joo Rhu

Technical Manager
Name : Hyo Sik Kim

The above test certificate is the accredited test results by Korea Laboratory Accreditation Scheme, which signed the ILAC-MRA.

Korea Environment & Merchandise Testing Institute

President Chang Ro Kim

Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently identical or similar products.

TEST REPORT



Korea Environment & Merchandise Testing Institute
459-28 GASAN-DONG, GEUMCHON-GU, SEOUL, KOREA
TEL: 82-2-2102-2500, FAX: 82-2-856-5618

No. : 1CT08-41457-A1

Issued Date : DEC. 23, 2008

Customer : Duo Tostem Corp.

Date of Test : DEC. 23, 2008

Address : 120, Sihwa Industrial Complex 3 Ma, #1372-5, Jeongwang-dong, Siheung-si, Gyeonggi-do, Korea

Receipt Date : DEC. 16, 2008

Test Sample : PP COVER OF 101 BOOKS

Test Results

Refer to the next page

▶ Sample :



Tested by Hey Young
Name : Song

S.H.Y.

Technical Manager
Name :

Soo Boo Chun

S. B. Chun.

Korea Environment & Merchandise Testing Institute

President Chang Ro Kim

Kim Chang Ro

Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified.
The test results are not indicative of representative of the qualities of the lot from which the sample was taken or of
apparently identical or similar products.

No. : 1CT08-41457-A1

Items	Unit	Test Results	Test Method
Di-(iso-nonyl)phthalate(DINP)	mg/kg	Not detected (Detection limit 10)	ASTM D 3421
Di-(2-ethylhexyl)phthalate(DEHP)		Not detected (Detection limit 10)	
Di-n-octylphthalate(DNOP)		Not detected (Detection limit 10)	
Diisodecylphthalate(DIDP)		Not detected (Detection limit 10)	
Dibutylphthalate(DBP)		Not detected (Detection limit 10)	
Butylbenzylphthalate(BBP)		Not detected (Detection limit 10)	

- End of Report -